<
O
-
O
-
14
-
72)
=
>
-l
1
=
LL
N
7))
<

SKU CODE : BW00284




ASSEMBLY INSTRUCTION




Part List: BW00284

@Xl

Side rail

Side rail

@/

Guard rail

Vertical connector

Crossbar

Vertical guard rail

Shelf bottom

Top panel

@%

Middle shelf

Shelf divider

Page 3 of 22




Part List: BW00284

Back panel

x

Drawer front

Drawer side panel

Drawer side panel

Drawer back panel

Drawer bottom panel

Bottom support rail

—

Support leg

29 x2
/

Slat support

Page 4 of 22




Hardware List: BW00284

No. OUTLOOK DESC QTY
@ % Dowel ©@10*40mm 14
@“\\\\N\\\\\\\\ Bolts 1/4"*25mm 05
@ Bolts 1/4"*70mm 12
@ Bolts 1/4"*80mm 01
@ & Bolts 1/4"*140mm 13
@ @ Cross dowel 1/4"*13mm 22
@ Hex bolts 1/4"*15mm 05
@ & Screws #6*12mm 40
@ M Screws #8*30mm 20
@ M Screws #8*35mm 12
@ q,/ Round Head Screw #8*25mm 06
@ Wheels 08
@ @D Base L 04
@ @ f’ Connecting Bolt 24
@ % Allen key 60*22%4mm 02
ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)
C—e

Page 5 of 22







STEP 2.2

Pre-cut groove

STEP 2.3

Page 7 of 22



COMPLETE

STEP 2

Pre-drilled hole

“~ STEP 1

Page 8 of 22



COMPLETE

Pre-drilled hole

Assemble parts 17 into the pre-made grooves on parts 13
and 14, noting the direction of the pre-drilled holes as
described.

Page 9 of 22



COMPLETE

Page 10 of 22




[\
@\
G
@}
—
—
()
an
[a]
ol




COMPLETE

Page 12 of 22




N
[\l
e
o
on
—
o]
an
3
[a




Insert part 11 into the
pre-made groove on part 5.

Page 14 of 22



N
[\l
e
o
wn
—
o]
an
3
[a




COMPLETE

Page 16 of 22




STEP 12

04

\
N
\
A\

Page 17 of 22

04




STEP 14

i COMPLETE

Page 18 of 22



STEP 15

(%) 04
M| & o
STEP 14
Eyrfip 16 <:> @mp 16
Ll & |04

STEP 15

Page 19 of 22




STEP 17

* ...Repeat the assembly steps from Step 12 to Step
16 to complete the second Drawer.

0®®|®

Drawer 1

Drawer 2

Page 20 of 22



DRAWER 2

»
m
=
=
a

Page 21 of 22




-
&
-
&
-
A
>
o
O

Page 22 of 22




